

## H. Pylori Treatment Regimens

**Abbreviations:** ACG=American College of Gastroenterology; AMOX=amoxicillin; BID=twice daily; BIS=bismuth subcitrate potassium; BSS=bismuth subsalicylate (*Pepto-Bismol* Regular Strength); CLAR=clarithromycin; DU=duodenal ulcer; ESOMP=esomeprazole; GU=gastric ulcer; IT=intent-to-treat; LANS=lansoprazole; MET=metronidazole; OMP=omeprazole; PANT=pantoprazole; PP=per protocol; PPI=proton pump inhibitor; RAB=Rabeprazole; TIN=tinidazole; QID = four times daily; RIF=rifabutin; TCN=tetracycline; TID=three times daily; TPD=Therapeutic Products Directorate (Health Canada).

**NOTE:** Not all FDA- or TPD-approved regimens have maximum efficacy. **Regimens with <80%(IT) or 90%(PP) are not recommended.**<sup>2,4</sup>

PPI or H2-Blocker	Antibiotic 1	Antibiotic 2	Bismuth Compound	Duration <sup>2-4</sup>	Comments	Efficacy <sup>a,b</sup>	FDA-Approved (U.S.)	TPD-Approved (Canada)
<b>Recommended Oral Regimens per ACG Guidelines(2007), Canadian Helicobacter Study Group Consensus (2004) and Dyspepsia Working Grp (2005)<sup>2-4</sup></b>								
ESOMP 20 mg BID or ESOMP 40 mg QD	CLAR 500 mg BID	AMOX 1 gm BID		14 days U.S.  7 or 10 days Canada	10-day regimen is FDA approved.  FDA-approved <i>Nexium</i> 40 mg once daily dosing rather than 20 mg BID. <sup>5</sup>  7-day regimen is TPD approved.  Available as <i>Nexium 1-2-3 A</i> in Canada.	10-day regimen <sup>5</sup> 84% (PP) 77% (IT)  7-day regimen <sup>6</sup> 86% (PP) 89% (IT)	Yes	Yes
ESOMP 20 mg BID or ESOMP 40 mg QD	CLAR 500 mg BID	MET 500 mg BID		14 days U.S.  7 or 10 days Canada		--	No	No

More . . .

PPI or H2-Blocker	Antibiotic 1	Antibiotic 2	Bismuth Compound	Duration <sup>2-4</sup>	Comments	Efficacy <sup>a,b</sup>	FDA-Approved (U.S.)	TPD-Approved (Canada)
<b>Recommended Oral Regimens Per ACG Guidelines(2007), Canadian Helicobacter Study Group Consensus(2004) and Dyspepsia Working Grp (2005)<sup>2-4</sup></b>								
LANS 30 mg BID	CLAR 500 mg BID	AMOX 1 gm BID		14 days U.S.  7 or 10 days Canada	Both 10-day and 14-day regimens are FDA approved. <sup>7,8</sup>  7-day, 10-day, and 14-day regimens are TPD approved. <sup>9</sup> Available as <i>Prevpac</i> in U.S. and <i>Hp-Pac</i> in Canada.	<u>10-day regimen</u> <sup>7</sup> 84% (PP) 81% (IT)  <u>14-day regimen</u> <sup>7</sup> 85-92% (PP) 82-86% (IT)	Yes	Yes
LANS 30 mg BID	CLAR 500 mg BID	MET 500 mg BID		14 days U.S.  7 or 10 days Canada		≥90% (PP) <sup>2</sup> ≥80% (IT) <sup>2</sup>	No	No
OMP 20 mg BID	CLAR 500 mg BID	AMOX 1 gm BID		14 days U.S.  7 or 10 days Canada	10-day regimen is FDA approved. <sup>10</sup> 7-day regimen is TPD approved. <sup>11</sup> Available as <i>Losec 1-2-3 A</i> in Canada.  Give additional 18 days of OMP 20 mg daily for ulcer healing and symptom relief. <sup>10</sup> Give additional OMP 20 mg daily for up to 3 wk for active DU and OMP 20-40 mg daily for up to 12 wk for active GU. <sup>11</sup>	<u>10-day regimen</u> 77-78% (PP) <sup>10</sup> 69-73% (IT) <sup>10</sup>  <u>7-day regimen</u> 91-98% (PP) <sup>11</sup> 94%-96% (IT) <sup>11</sup>	Yes	Yes

More . . .

PPI or H2-Blocker	Antibiotic 1	Antibiotic 2	Bismuth Compound	Duration <sup>2-4</sup>	Comments	Efficacy <sup>a,b</sup>	FDA-Approved (U.S.)	TPD-Approved (Canada)
<i>Recommended Oral Regimens Per ACG Guidelines(2007), Canadian Helicobacter Study Group Consensus(2004) and Dyspepsia Working Grp (2005)<sup>2-4</sup></i>								
OMP 20 mg BID	CLAR 500 mg BID	MET 500 mg BID		14 days U.S.  7 or 10 days Canada	7-day regimen is TPD approved.	91-94% (PP) <sup>11</sup> 87-95% (IT) <sup>11</sup>	No	Yes
PANT 40 mg BID	CLAR 500 mg BID	AMOX 1 gm BID		14 days U.S.  7 or 10 days Canada	7-day regimen is TPD approved. <sup>12</sup>	86%-93% (IT) <sup>12</sup>	No	Yes
PANT 40 mg BID	CLAR 500 mg BID	MET 500 mg BID		14 days U.S.  7 or 10 days Canada	7-day regimen is TPD approved. <sup>12</sup>	83%-96% (IT) <sup>12</sup>	No	Yes
RAB 20 mg BID	CLAR 500 mg BID	AMOX 1 gm BID		14 days U.S.  7 or 10 days Canada	7-day regimen is FDA and TPD approved. <sup>13,14</sup>  7-day regimen is not recommended per 2007 U.S. <i>H. pylori</i> treatment guidelines due to lower eradication rates compared to 10- and 14- day treatment regimens. <sup>2</sup>	84% (PP) <sup>13</sup> 77% (IT) <sup>13</sup>	Yes	Yes
RAB 20 mg BID	CLAR 500 mg BID	MET 500 mg BID		14 days U.S.  7 or 10 days Canada		--	No	No

More . . .

PPI or H2-Blocker	Antibiotic 1	Antibiotic 2	Bismuth Compound	Duration <sup>2-4</sup>	Comments	Efficacy <sup>a,b</sup>	FDA-Approved (U.S.)	TPD-Approved (Canada)
<b><i>Recommended Oral Regimens Per ACG Guidelines(2007), Canadian Helicobacter Study Group Consensus (2004) and Dyspepsia Working Grp (2005)<sup>2-4</sup></i></b>								
ESOMP 20 mg BID or ESOMP 40 mg QD or LANS 30 mg BID or OMP 20 mg BID or PANT 40 mg BID or RAB 20 mg BID	TCN 500 mg QID	MET 250 mg QID	BSS 525 mg QID	10-14 days <sup>2</sup>	BSS/MET/TCN combination is available in U.S. as <i>Helidac</i> . <sup>15</sup>  Considered a first-line therapy per 2007 U.S. <i>H. pylori</i> treatment guidelines. <sup>2</sup>	--	No	No
OMP 20 mg BID or LANS 30 mg BID	TCN 500 mg QID	MET 500 mg TID	BSS 525 mg QID	10-14 days <sup>2</sup>	Considered an alternative to PPI + CLAR + AMOX (or MET) per 2007 Sanford Guide to antimicrobial therapy. <sup>16</sup>	90-99% <sup>16</sup> (not specified PP or IT)	No	No
ESOMP 20 mg BID or LANS 30 mg BID or OMP 20 mg BID or PANT 40 mg BID or RAB 20 mg BID	MET 375 mg or 500 mg QID	TCN 375 or 500 mg TID	BSS 525 mg QID	10 or 14 days <sup>4</sup>	Considered a first-line therapy per 2005 Canadian dyspepsia treatment guidelines. <sup>3</sup>	>80% (IT) <sup>4</sup>	No	No

More . . .



PPI or H2-Blocker	Antibiotic 1	Antibiotic 2	Bismuth Compound	Duration <sup>2-4</sup>	Comments	Efficacy <sup>a,b</sup>	FDA-Approved (U.S.)	TPD-Approved (Canada)
<b>Recommended Oral Regimens Per ACG Guidelines(2007), Canadian Helicobacter Study Group Consensus (2004) and Dyspepsia Working Grp (2005)<sup>2-4</sup></b>								
Famotidine 40 mg/day, <b>or</b> Nizatidine 300 mg/day, <b>or</b> Ranitidine 300 mg/day (given as 150 mg BID)	MET 250 mg QID	TCN 500 mg QID	BSS 525 QID	10 or 14 days	<p>BSS/MET/TCN combination is available in U.S. as <i>Helidac</i>.<sup>15</sup></p> <p>Ranitidine-based regimen is considered a first-line therapy per 2007 U.S. <i>H. pylori</i> treatment guidelines.<sup>2</sup></p> <p>Give BSS, antibiotics and H<sub>2</sub>-blocker together for 14 days. Then give H<sub>2</sub>-blocker alone for an additional 14 days. H<sub>2</sub>-blocker may be given QD at bedtime OR in two equally divided doses BID. Avoid cimetidine to reduce risk of drug-drug interactions.<sup>15</sup></p>	71% (PP) <sup>15</sup> 72% (IT) <sup>15</sup>	Yes	No

More . . .

PPI or H2-Blocker	Antibiotic 1	Antibiotic 2	Bismuth Compound	Duration <sup>2-4</sup>	Comments	Efficacy <sup>a,b</sup>	FDA-Approved (U.S.)	TPD-Approved (Canada)
<b>Other Oral Regimens</b>								
RAB 20 mg BID (Days 1-10)	AMOX 1 gm BID (Days 1-5)			10 days	Sequential therapy for total of 10 days. Start with RAB + AMOX for 5 days followed by RAB+ CLAR+ TIN for another 5 days. <sup>16</sup>  Recommended as a first-line therapy per 2007 Sanford Guide to antimicrobial therapy. <sup>16</sup>  The 2007 U.S. <i>H. pylori</i> guideline states that such regimen requires efficacy validation in the North American population before it can be accepted as first-line therapy. <sup>2</sup>  May use PPIs other than RAB per 2007 U.S. <i>H. Pylori</i> treatment guidelines. <sup>2</sup>	92% (PP) <sup>17</sup> 90% (IT) <sup>17</sup> (in European population)	No	No
	CLAR 500 mg BID (Days 6-10)	TIN 500 mg BID (Days 6-10)						
LANS 30 mg TID	AMOX 1 gm TID			14 days	Use only in clarithromycin allergy/intolerance or in known/suspected clarithromycin resistance. <sup>7</sup>	77% (PP) <sup>7</sup> 70% (IT) <sup>7</sup>	Yes	No

PPI or H2-Blocker	Antibiotic 1	Antibiotic 2	Bismuth Compound	Duration <sup>2-4</sup>	Comments	Efficacy <sup>a,b</sup>	FDA-Approved (U.S.)	TPD-Approved (Canada)
<b><i>Other Oral Regimens Con't</i></b>								
OMP 20 mg BID	CLAR 250 mg BID	MET 500 mg BID		7 days	Available as <i>Losec 1-2-3 M</i> in Canada.	91-94% (PP) <sup>11</sup>  87-95% (IT) <sup>11</sup>	No	Yes
OMP 20 mg BID	BIS 140 mg MET 125 mg TCN 125 mg ( <i>Pylera</i> ) 3 capsules QID			10 days	Each <i>Pylera</i> capsule contains BIS 140 mg, MET 125 mg and TCN 125 mg.	93% (PP) <sup>19</sup> 88% (IT) <sup>19</sup>	Yes	Yes (as <i>Helizide</i> , but not marketed)
OMP 40 mg QD	CLAR 500 mg TID			14 days	Give CLAR and OMP together for 14 days. Then give only OMP 20 mg daily for an additional 14 days for ulcer healing and symptom relief. <sup>10, 18</sup>	64-74% (IT) <sup>10,18</sup>	Yes	No

PPI or H2-Blocker	Antibiotic 1	Antibiotic 2	Bismuth Compound	Duration <sup>2-4</sup>	Comments	Efficacy <sup>a,b</sup>	FDA-Approved (U.S.)	TPD-Approved (Canada)
<i>Other Oral Regimens Con't</i>								
ESOMP 20 mg BID or LANS 30 mg BID or OMP 20 mg BID or PANT 40 mg BID or RAB 20 mg BID	RIF 150 mg BID	AMOX 1 gm BID		10 or 14 days	Reserve as salvage therapy for patients who have failed two different first-line therapies.	70-85% (IT) <sup>17</sup>	No	No
ESOMP 20 mg BID or LANS 30 mg BID or OMP 20 mg BID or PANT 40 mg BID or RAB 20 mg BID	LEV 500 mg QD	AMOX 1 gm BID		10 days	May be considered as salvage therapy for patients with persist <i>H. pylori</i> who have failed other treatment regimens. <sup>2</sup>  The 2007 U.S. <i>H. pylori</i> guideline states that such regimen requires efficacy validation in the North American population before it can be accepted as first-line therapy. <sup>2</sup>	63-94% (not specified PP or ITT) <sup>2*</sup>	No	No

- a. Efficacy reported as cure rate by *intention-to-treat* (IT) analysis or by *per-protocol* (PP) analysis. IT means that outcomes were analyzed for all patients, based on the treatment to which they were randomized, regardless of whether they dropped out. PP means that outcomes were analyzed for all patients who completed the study and complied with protocol. Based on the American College of Gastroenterology and Canadian Helicobacter Study Group Consensus criteria, the range for the 95% confidence interval should remain above 80% (IT) and above 90% (PP) for an effective regimen. **Any regimen with a range that drops below 80% (IT) or 90% (PP) should not be recommended.**<sup>2,4</sup>
- b. *H. pylori* resistance to clarithromycin is on the rise. Recent data suggest that cure rates for first-line triple therapy (PPI+CLAR+AMOX [or MET]) fall below 80%.<sup>17</sup>



## *H. Pylori* Treatment Regimens

*Helicobacter pylori* infection plays a major role in the pathogenesis of peptic ulcer disease, chronic active gastritis, lymphoid tissue lymphoma, and gastric cancer.<sup>17</sup> Recent data suggest *H. pylori* resistance to current recommended first-line triple therapy regimen is on the rise with up to 20% treatment failure observed.<sup>2,17</sup> In light of the increased resistance rate, researchers are investigating new treatment regimens for *H. pylori* eradication. This document includes a chart comparing the efficacy of the 2007 American College of Gastroenterology (ACG) and Canadian Helicobacter Study Group (2004) and Dyspepsia Working Group (2005) recommended *H. pylori* treatment regimens and other new treatment regimens.

Both U.S. and Canadian treatment guidelines recommend PPI-based triple therapy (standard PPI dose BID + clarithromycin 500 mg BID + amoxicillin 1000 mg BID [or metronidazole 500 mg BID if penicillin allergic]) as first-line treatment of *H. pylori* infection [Evidence level A, high quality RCTs].<sup>2-4</sup> The ACG recommends 14 days of treatment duration whereas the Canadian guidelines recommend at least seven days of treatment.<sup>2-4</sup> Several studies and meta-analyses have shown that triple therapy works better if the PPI is dosed twice daily and when clarithromycin 500 mg rather than 250 mg BID is used.<sup>17</sup> All different PPIs seem to have similar efficacy. Although recommended as an alternative to patients who are penicillin allergic, the combination of metronidazole and clarithromycin should be discouraged as there is currently no effective salvage therapy if such combination failed.<sup>17</sup>

An alternative to the triple therapy treatment regimen is the quadruple combination of a PPI, bismuth, tetracycline, and metronidazole for ten to 14 days.<sup>2,3</sup> Quadruple therapy was previously considered a rescue regimen rather than first-line treatment regimen due to the perception that the dosing was too complex and less well-tolerated than PPI triple therapies.<sup>4</sup> However, a recent meta-analysis concluded that the efficacy and tolerability of PPI triple therapies and quadruple therapy were similar [Evidence level A, high quality meta-analysis].<sup>4</sup> The ACG recommends quadruple therapy as a first-line treatment option or as a

salvage therapy in those who have failed clarithromycin-based triple therapy.<sup>2</sup>

The U.S. FDA recently approved the first three-in-one capsule (*Pylera*) for use in combination with a PPI for the treatment of *H. pylori*. Each *Pylera* capsule contains bismuth subcitrate potassium 140 mg, metronidazole 125 mg, and tetracycline 125 mg. Because of *Pylera*'s different bismuth salt, its use is not a concern in people with aspirin allergy.<sup>22</sup> The recommended dosing regimen is standard PPI dose BID + three *Pylera* capsules QID.<sup>19</sup> In clinical trials, omeprazole 20 mg BID + *Pylera* three capsules QID was found to be at least as effective as the widely used triple therapy of omeprazole 20 mg BID + amoxicillin 1000 mg BID + clarithromycin 500 mg BID (intent-to-treat eradication rates were 88% and 83%, respectively).<sup>19</sup> The AWP for a 10-day course of *Pylera* treatment is \$266.61 plus the cost of PPI.<sup>20</sup>

Another currently available bismuth based regimen combination in the U.S. is *Helidac*. *Helidac* contains 14 prepackaged dosing blister cards. Each dose contains four pills: two bismuth subsalicylate 262 mg chewable tablets, one metronidazole 250 mg tablet, and one tetracycline 500 mg capsule. The dosage is one dose (all four pills) QID plus either an H2-blocker or a PPI BID.<sup>1-4,15</sup> Compared to *Pylera*, *Helidac* dosing may be more complicated, requiring the patient to take more tablets. A 14-day course of *Helidac* treatment is \$294.48 plus the cost of PPI.<sup>21</sup>

In light of the increased resistance rate to the current recommended PPI-based triple therapies, researchers are investigating other treatment regimens. A 10-day sequential therapy combining a 5-day course of PPI BID with amoxicillin 1000 mg BID immediately followed by a second course of clarithromycin 500 mg BID, tinidazole BID, and a PPI BID for five additional days is one of the promising new regimens.<sup>16,17</sup> Cure rates of such sequential therapy has been shown to be as high as 92% in Europe [Evidence level A; high quality RCTs].<sup>16,17</sup> The 2007 Sanford Guide to Antimicrobial Therapy recommends such sequential treatment regimen as a first-line treatment for *H. pylori* infection along with the standard PPI-based triple therapies.<sup>16</sup> While sequential therapy has been shown to be effective in the European

More . . .

population, some clinicians feel more experience with a North American population is needed before recommending it as a treatment option. The ACG states that sequential therapy cannot be widely accepted as first-line therapy in the U.S. until efficacy has been validated in the North American population.<sup>2</sup>

For salvage therapy, an option besides quadruple therapy is the levofloxacin-based triple therapy, which shows eradication rates ranging from 63% to 94% in Asian and European populations. A recent meta-analysis including four randomized controlled trials showed that a 10-day levofloxacin-based triple therapy regimen had a superior eradication rate and was associated with fewer side effects compared to a 7-day course of bismuth-based quadruple therapy.<sup>2</sup> However, these results require validation in the North American population.

Although double therapy (e.g., PPI+AMOX) for ten to 14 days is an FDA-approved regimen, such regimens should not be recommended since the eradication rate falls <80%.<sup>9,23</sup>

In treating *H. pylori* infection, it is important to achieve a high eradication rate in order to reduce symptoms and complications of the infection.<sup>23</sup> The eradication rate of *H. pylori* is highly dependent on patient compliance to the treatment regimen. An ideal treatment regimen should be simple, well-tolerated, cost-effective, encourage patient compliance, and provide a bacterial eradication rate of >80%.<sup>23</sup>

---

*Users of this document are cautioned to use their own professional judgment and consult any other necessary or appropriate sources prior to making clinical judgments based on the content of this document. Our editors have researched the information with input from experts, government agencies, and national organizations. Information and Internet links in this article were current as of the date of publication.*

**Project Leader in preparation of this Detail-Document:** Wan-Chih Tom, Pharm.D.

## References

1. Talley NJ, Vakil N. Guidelines for the management of dyspepsia. *Am J Gastroenterol* 2005;100:2324-37.
2. Chey WD, Wong BCY, and Practice Parameters Committee of the American College of Gastroenterology. American College of Gastroenterology guideline on the management of *Helicobacter pylori* infection. *Am J Gastroenterol* 2007;102:1808-1825.

3. Veldhuyzen van Zanten SJO, Bradette M, Chiba N, et al. Evidence-based recommendations for short- and long-term management of uninvestigated dyspepsia in primary care: An update of the Canadian Dyspepsia Working Group (CanDys) clinical management tool. *Can J Gastroenterol* 2005;19:285-303.
4. Hunt R, Fallone C, Veldhuyzen van Zanten S, et al. Canadian *Helicobacter* Study Group consensus conference: update on the management of *Helicobacter pylori*—an evidence-based evaluation of six topics relevant to clinical outcomes in patients evaluated for *H. pylori* infection. *Can J Gastroenterol* 2004;18:547-54.
5. Product information for *Nexium*. AstraZeneca LP, Wilmington, DE 19850. October 2006.
6. Product monograph for *Nexium*. AstraZeneca Canada Inc. Mississauga, Ontario. L4Y 1M4. March 27, 2007.
7. Product information for *Prevacid*. TAP Pharmaceuticals Inc. Lake Forest, IL 60045. September 2006.
8. Product information for *Prevpac*. TAP Pharmaceuticals Inc. Lake Forest, IL 60045. November 2006.
9. Product monograph for *Prevacid*. Abbott Laboratories Canada. Montreal, Quebec. November 2006.
10. Product information for *Prilosec*. AstraZeneca LP. Wilmington, DE 19850. September 2006.
11. Product monograph for *Losec* Capsules. AstraZeneca Canada Inc. Mississauga, Ontario L4Y 1 M4. November 14, 2006.
12. Product monograph for *Pantoloc*. Altana Pharma, Inc. Oakville, ON L6M 4X8. May 17, 2006.
13. Product information for *Aciphex*. Eisai Inc., Teaneck, NJ 07666. August 2003.
14. Product monograph for *Pariet*. Janssen-Ortho Inc. Toronto, Ontario M3C 1L9. November 24, 2006.
15. Product information for *Helidac*. Prometheus Laboratories Inc. San Diego, CA 92121. February 2004.
16. Gilbert DN, Moellering RC Jr, Eliopoulos GM, Sande MA. The Sanford Guide to antimicrobial therapy. 37<sup>th</sup> ed. Sperryville, VA: Antimicrobial Therapy, Inc., 2007.
17. Calvet X. *Helicobacter pylori* infection: treatment options. *Digestion* 2006;73(Suppl1):119-28.
18. Product information for *Biaxin*. Abbott Laboratories. North Chicago, IL 60064. August 2006.
19. Product information for *Pylera*. Axcan Pharma Inc. Birmingham, AL 35242. February 20, 2007.
20. Personal communication. McKesson Corporation. San Francisco, CA 94104. April 26, 2007.
21. Personal communication. AmerisourceBergen. Chestbrook, PA 19087. May 14, 2007.
22. Personal communication. G. Carrier. Medical Information Specialist. Axcan Pharma, Inc. Birmingham, AL 35242. May 17, 2007.
23. Howden CW, Hunt RH. Guidelines for the management of *Helicobacter pylori* infection. *Am J Gastroenterol* 1998;93:2330-8.

More . . .



### ***Levels of Evidence***

In accordance with the trend towards Evidence-Based Medicine, we are citing the **LEVEL OF EVIDENCE** for the statements we publish.

<b>Level</b>	<b>Definition</b>
A	High-quality randomized controlled trial (RCT) High-quality meta-analysis (quantitative systematic review)
B	Nonrandomized clinical trial Nonquantitative systematic review Lower quality RCT Clinical cohort study Case-control study Historical control Epidemiologic study
C	Consensus Expert opinion
D	Anecdotal evidence In vitro or animal study

Adapted from Siwek J, et al. How to write an evidence-based clinical review article. *Am Fam Physician* 2002;65:251-8.

***Cite this Detail-Document as follows: H. pylori treatment regimens. Pharmacist's Letter/Prescriber's Letter 2007;23(11):231113.***

	<i>Evidence and Advice You Can Trust...</i>	
3120 West March Lane, P.O. Box 8190, Stockton, CA 95208 ~ TEL (209) 472-2240 ~ FAX (209) 472-2249 Copyright © 2007 by Therapeutic Research Center		

Subscribers to *Pharmacist's Letter* and *Prescriber's Letter* can get *Detail-Documents*, like this one, on any topic covered in any issue by going to [www.pharmacistsletter.com](http://www.pharmacistsletter.com) or [www.prescribersletter.com](http://www.prescribersletter.com)